
 

Village of Ashville, Ohio 

 

General Plan 

March 8, 2024 

Water System Improvements 



Ashville OH | General Plan 
1000-798.001 

 
 

 

Jones & Henry Engineers, Ltd. 
Fluid thinking® 

Page 1 

Table of Contents 

Section 1 – Introduction ..................................................................................................................... 3 

Section 2 – Purpose ............................................................................................................................ 4 

Section 3 – Existing Situation .............................................................................................................. 5 

3.1 Raw Water .................................................................................................................................... 5 
[...]
the construction bids indicate that a 12-inch ductile iron transmission main construction costs is roughly 
$275-$300 per lineal foot for open cut installation. A booster pump station with the features listed 
above is estimated at $1,500,000. Total capital costs to construct the connection would be at least 
$10,000,000.  

After careful consideration of this alternative, the Village Utility Committee and Council met on March 4, 
2024 to discuss the viability. After discussion, this option was considered to be not feasible for several 
reasons:  

• The route proposed crosses many private farm fields. Several easements or property purchases 
would be required to install and maintain the new water line connection and booster pump 



Ashville OH | General Plan 
1000-798.001 

 
 

 

Jones & Henry Engineers, Ltd. 
Fluid thinking® 

Page 26 

station facilities. This route would not be possible. A route through existing easements and 
right-of-ways would be necessary, adding to more than 27,000 LF of pipe and additional costs.  

• Circleville has low pressure and flow to the northern areas of their distribution system where 
the connection to Ashville would be proposed. Additional distribution system upgrades in 
Circleville that were not considered may be necessary. 

• This option would rely on a single transmission main over 5 miles in length and provides no 
redundancy.  

• Circleville does have softened finished water. Circleville is currently studying options to soften 
water but is not expected to have a softening system online before Ashville would require the 
connection. 

• Ashville would lose control of their water production. Increasing capacity in the future would be 
at the discretion of Circleville. It is currently unclear if Circleville can consistently provide 1.3 
mgd of finished water. 

• Future growth in Ashville is planned north of the Village. The proposed connection to Circleville 
is on the south end of Ashville. The proposed connection may need to extend to the north side 
of Ashville, leading to increased costs. 

• There are many unknowns to consider leading to additional planning, legal issues, rate 
negotiations, distribution system modeling and permitting. This could add several years to the 
project timeline. Ashville is in need of an immediate solution. 

For these reasons, Ashville has deemed regionalization a nonfeasible alternative. Meeting minutes 
regarding this decision making are included in Appendix E. 

5.2 New Water Treatment Plant 

Another alternative is to construct a new facility with all new equipment. The proposed new treatment 
plant would be built on the same site as the existing WTP adjacent to the existing plant to allow for 
operation while the new plant is being constructed. The new WTP would utilize the existing wells as the 
water source. The new treatment plant would include: aeration/oxidation, detention/stabilization, and 
filtration via an Aeralator, softening, clearwell storage, high service pumping and a chemical feed 
systems for sodium hypochlorite and caustic soda. Alternatives for each treatment process are 
compared below. Several configurations of new site plans with the different options discussed below 
can be found in Appendix B. 

5.2.1   Aeration/Detention 

Oxidation of iron will be achieved via aeration. Two options to incorporate aeration are a traditional 
induced draft aerator and an aerator injection system. The existing plant incorporates induced draft 
aeration as do many groundwater plants across the state. An injected aeration system can be supplied 
by Mazzei. The Mazzei system is a skid-mounted booster pump that draws a sidestream from the 
mainline and pumps it through the skid-mounted Venturi Injector where atmospheric air is aspirated 
into the sidestream. The water/gas mixture is then blended back into the mainline through a flash 
reactor. The Mazzei system would be indoors making maintenance ideal. However, building footprint 



Ashville OH | General Plan 
1000-798.001 

 
 

 

Jones & Henry Engineers, Ltd. 
Fluid thinking® 

Page 27 

would be expanded, the system is more expansive, and it would not provide redundancy should the 
system need maintenance. There are very few installations in the country of these systems and it is 
recommended to install the traditional induced draft aerators.  

The detention tank will provide a minimum detention time of 30 mins at maximum plant flow to enable 
raw water time to oxidize and provide settlement of any non-suspended particles. The tanks would be 
enclosed but on the exterior of the building. Because these are not pressurized tanks, transfer pumps to 
supply water to the filters, and softeners would be required to pump water through the system. 

5.2.2   Filtration 

Vertical and horizontal pressure filters are being considered for filtration. Manganese greensand and 
anthracite would be utilized as filter media for either filtration system. This media adsorbs and catalyzes 
the oxidation of iron and manganese. Chlorine will be fed prior to filtration to promote oxidation of iron 
and manganese. Chlorine is also used to regenerate greensand media to retain its adsorption and 
catalytic oxidation capabilities. The iron:arsenic concentration ratio (minimum 20:1) is such that co-
precipitation of arsenic can be achieved with the removal of iron.  

Regardless of filter style, the filters will be rated for a loading capacity of 3.0 gpm/sf with one filter out 
of service. Groundwater plants can be rated for higher loading capacities. However, the presence of 
arsenic above the MCL in raw water will require a 3.0 gpm/sf rating by OEPA standards.  

5.2.2.a Vertical Pressure Filters 

An option being considered for filtration are vertical pressure filter units. Four units would be installed, 
each with a 12-foot diameter.  

5.2.2.b Horizontal Pressure Filters 

Alternatively to vertical filters, horizontal filters may also be utilized for the filtration process. Only two 
filters would be required for proper filtration and space for a third if water demand requires it in the 
future. Horizontal filters can also have independent cells in each filter to allow for operation with one 
cell out of service for maintenance. Utilizing horizontal filters rather than vertical filters will save on 
equipment costs but add building footprint. Overall costs will be similar to vertical filters. 

5.2.3 Aeration, Detention, Filtration via Aeralator 

This option includes including a aeralator/dualator combining aeration, detention and filtration into a 
single piece of equipment. Some manufacturers call this equipment an aeralator and others call it a 
dualator. This option allows for less piping and controls and a small building footprint. A set of transfer 
pumps is required pump water through the softeners and onto the clearwell. Two aeralator units would 
be required. While the capacity rating is 1.29 mgd, combining pumps and including all filters in service 
the plant could be run comfortably at 1.5 mgd at times if needed. 

5.2.4 Softening 

There are generally four alternatives for softening water at municipal water plants. These include 
lime/soda ash precipitation, pellet precipitation, ion exchange and membrane filtration. Only ion 



Ashville OH | General Plan 
1000-798.001 

 
 

 

Jones & Henry Engineers, Ltd. 
Fluid thinking® 

Page 28 

exchange (IX) and reverse osmosis (RO) softening are being considered for the WTP’s softening system. 
Lime/soda ash softening would require significant capital costs, land for lime sludge lagoons, and 
possibly a residual handling facility. Pellet precipitation can only remove calcium hardness and still 
requires residuals handling facilities for spent pellet sand. Each precipitation process utilizes pH 
adjustment for hardness removal and would change the pH of the current finished water significantly. 
For these reasons, lime/soda and pellet softening were eliminated as alternatives. 

Currently the WTP utilizes four ion exchange softeners that are softening to approximately 250mg/L. 
Due to aging softening equipment and resign, the existing softeners are not capable of softening to the 
finished hardness goal. The goal for softening in the new WTP would be 150mg/L (CaCO3) of hardness. 

5.2.4.a Ion Exchange Softening 

Ion exchange (IX) is capable of removing divalent and multivalent ions from the water including calcium, 
magnesium, iron and manganese. These systems typically use salt (sodium chloride) to regenerate 
resins. This creates an exchange process of multivalent ions for sodium on the resin, removing the 
hardness ions and replacing with sodium in the finished water. After the sodium in the resin is 
exhausted it will be regenerated by passing a concentrated solution of brine through the bed to 
replenish it and remove the cations. Periodic replacement of the resin is required as the system ages. 
Using IX requires a brine holding tank as well as a waste tank. Three softening tanks with 8ft or 9 ft 
diameter would be used for IX softening for adequate softening levels with one unit out of service. To 
achieve a finished water hardness of 150 mg/L, approximately 56% of flow will need to be passed 
through ion exchangers and bypassing the remainder of the flow.  

These systems are relatively simple to operate and the Village is familiar with this process. Ion exchange 
can be negatively impacted by iron in the water and it is important adequate iron removal is achieved 
before the softening process. The downside to the system is the addition of sodium to the finished 
water and the addition of chlorides and total dissolved solids (TDS) to the wastewater. The chlorides and 
TDS can put a burden on the wastewater treatment plant operations. Raw water entering the water 
treatment plant has a TDS concentration of approximately 430 mg/L. It was noted from wastewater 
treatment plant (wwtp) staff that wwtp effluent has a concentration of between 800 – 1100 mg/L. This 
indicates and has been expressed by the Village that there are a significant number of home softening 
systems being utilized in the distribution system. Currently around 90% of treated water flow is sent 
through the existing ion exchange softeners and regeneration of the resin is required frequently further 
adding to the TDS at the wwtp effluent. Total Dissolved solids levels at the wwtp effluent are expected 
to remain consistent with today operations if ion exchange is installed at the new water treatment 
plant. 

5.2.4.b Reverse Osmosis Softening 

Membrane softening such as nanofiltration (NF) or reverse osmosis (RO) is capable of removing ions 
from the water including calcium, magnesium, iron and manganese. Membrane treatment operates by 
using water pressure to force water through a semipermeable membrane that is capable of removing 
the ions that contribute to water hardness.  



Ashville OH | General Plan 
1000-798.001 

 
 

 

Jones & Henry Engineers, Ltd. 
Fluid thinking® 

Page 29 

For this, membranes are arranged into trains that are grouped in two or three phases. A typical setup for 
a system such as Ashville’s would require two first stage membrane trains followed a one second stage 
treating concentrate from the first two stages. This is referred to as a 2 to 1 array. A feed pump 
pressurizes the water to approximately 150 psi to force the water through the membrane. Chemical 
needs for the system would be clean-in-place (CIP) chemicals, antiscalants, sodium bisulfite for 
dichlorination, sulfuric acid for pH adjustment prior to membrane treatment, caustic soda to increase pH 
after treatment. 

Membrane softening removes nearly all hardness in the water it treats so a bypass is often utilized to 
blend the softened water with still hard water that was not sent through reverse osmosis softening. To 
reach the desired hardness of 150 mg/L, approximately 67% of flow will need to pass through the 
membrane system. Approximately 20 percent of the influent stream to the membranes is wasted in a 
concentrate stream that is high in TDS. Concentrate TDS levels would be approximately 3,000 mg/L but 
membrane permeate levels would be near zero, lowering the wwtp effluent TDS from today’s levels. 
Given the high volume of water wasted (180 gpm at future plant flow of 2.0 mgd), a direct line may be 
required for these wastes to pumped to the wwtp or a receiving stream. If the waste is pumped to a 
receiving stream a new NPDES permit and outfall would be required.  With nearly 9% of filtered water 
going to directly to waste, this much additional raw water supply is required to be treated prior to 
softening, reducing the true capacity of the wells, aerators and filters.   

Iron and manganese can foul the filter if build up is allowed to occur on the membrane. The filters prior 
to the RO should remove sufficient iron and manganese, however a cartridge filter and descalant can be 
used to help remove these constituents. If these foulants are not addressed properly prior to membrane 
softening, this can lead to permanent damage and frequent membrane fouling. 

5.2.4.c Softening Cost Comparison 

A comparison of capital and operation/maintenance (O&M) costs is presented in the table below. These 
values are based on a future treatment flow of 1.4 mgd. Additional costs may be incurred in the 
wastewater collection system or for installing a new force main to discharge the high volume of waste 
associated with the membrane system. Additional building costs were based on the additional building 
footprint and costs for the additional structural, architectural, electrical, HVAC/mechanical, and 
plumbing associated with the larger building space and chemical feed rooms. Maintenance/replacement 
costs are based yearly maintenance for each system, replacing IX resin every 7 years, and replacing 
membrane elements every 5 years. 

Table 10 
IX vs. RO Cost Summary 

Capital Costs Ion Exchange Membrane 

Softening Equipment/Piping $900,000 $1,200,000 

Additional Building Costs  $600,000 

Additional Design Costs  $75,000 

O&M Costs Ion Exchange Membrane 

Additional Electricity  $30,000 



Ashville OH | General Plan 
1000-798.001 

 
 

 

Jones & Henry Engineers, Ltd. 
Fluid thinking® 

Page 30 

Table 10 
IX vs. RO Cost Summary 

Capital Costs Ion Exchange Membrane 

Chemicals $134,000 $40,000 

Maintenance/Replacements $40,000 $50,000 

 

Even by excluding sanitary sewer upgrades likely required for the membrane system, capital costs are 
higher by approximately $975,000. The salt required for ion exchange is the largest contributor for O&M 
costs associated with IX system, making these costs $54,400/year more than the membrane system. 

5.2.5 Clearwells 

Treated water storage is provided in the water treatment plant clearwells. The clearwells should be 
sized to relieve equipment and pumps from having to follow daily fluctuations in water usage. Clearwell 
storage also provides a buffer for delivery to the distribution system should there be an interruption in 
plant production.  

One clearwell with two isolated cellstotaling 65,000 gallons are included to provide one hour of 
disinfection contact time and chemical concentration equalization. The clearwells will be baffled and 
typically receive a 0.5 effective volume factor from OEPA for the CT calculation, should this type of 
calculation be required in the future.  

5.2.6 Chlorination 

Chlorine will continue to be fed for two purposes – oxidation and regeneration of greensand filter 
media; and disinfection. Sodium hypochlorite will be utilized as it is the safer chemical and plant staff is 
familiar with the product. Equipment will consist of bulk storage, a day tank for prefilter feeding, a day 
tank for post filter feeding, and metering pumps. There will be feed points post aeration, prefilter, pre-
clearwell, and high service pump suction as an emergency point. 

5.2.7 High Service Pumps 

High service pumps convey treated water to the distribution system. In the new plant, at least two 
pumps will be required for operational purposes and plant capacity needs to be met with the largest 
pump out of service. Horizontal split case or vertical turbine pumps with motors equipped with VFDs will 
be used. This will provide operational flexibility and reduce power costs. Because the clearwells will be 
above grade, pump suction will be positive head negating the need for a vacuum priming system. 

5.2.8 Caustic Soda 

The additional calcium and hardness removal from the current finished water can result in decrease pH, 
stability, and precipitation potential on the new finished water quality. These can lead to corrosion 
issues in the distribution system. To combat these, adding caustic soda (NaOH) to the finished water to 
increase pH will be necessary. Caustic soda is typically delivered as 50% solution strength and typically 
diluted to 25% strength due to the high freezing point of the 50% solution (approximately 50 deg. F). 



Ashville OH | General Plan 
1000-798.001 

 
 

 

Jones & Henry Engineers, Ltd. 
Fluid thinking® 

Page 31 

Exact feed rates will need to be determined during design and once the new plant is online. It can be 
expected to feed approximately 32 mg/L of 25% caustic soda solution or 35 gal/day of solution at a plant 
flow rate of 1.2 mgd. The new equipment would include a bulk storage tank, day tank, and metering 
pumps. The model below shows the expected corrosion control results expected from softening to 150 
mg/L and using caustic soda for pH adjustment. 

 

5.2.9 Phosphate 

The need to add a phosphate compound to the finished water should be discussed with Ohio EPA during 
the design phase. Provisions will be accounted for in the building footprint for a spare or phosphate feed 
area. Phosphate compounds aid in corrosion control by helping control lead and copper release from 
distribution system piping. During design, a pipe loop study or benchtop study to evaluate optimal water 
quality parameters may be required. At minimum, Ohio EPA will require a year long testing and 
monitoring period for corrosion control parameters and lead and copper testing after the new plant is 
online. Protocol for determining the phosphate compound required would follow Ohio EPA guidelines 
and USEPA document Optimal Corrosion Control Treatment Evaluation Technical Recommendations for 
Primary Agencies and Public Water Systems. Ohio EPA will likely require a Corrosion Control Treatment 
Evaluation be completed during the design phase and into initial plant operations. 

5.2.10 Standby Generator 

A generator will be required to provide enough standby power to keep the entire plant operational 
during a power outage. Ten State Standards requires enough backup power so water may be treated 
and pumped to the distribution system to meet average day demands. The generator will likely be in an 
outdoor enclosure. We would recommend that the generator have a base mounted double walled tank 
with level sensing and leak detection. The generator automatic transfer switch should be installed 
indoors adjacent to the motor control center to incorporate overall reliability and longevity into the 
design.  



Ashville OH | General Plan 
1000-798.001 

 
 

 

Jones & Henry Engineers, Ltd. 
Fluid thinking® 

Page 32 

5.3 Rehab Existing Facility 

As the existing plant utilizes a similar treatment process as the proposed new facility, there was 
consideration given to upgrade the existing plant with new equipment. However, several factors make 
upgrading the existing plant not feasible. The size and condition of the existing structure make it 
incompatible with the projected growth of Ashville. The existing building is not large enough to 
accommodate expanding to the projected capacity. A new building would be required for all process 
equipment, similar to building an entirely new plant. Overall costs would be similar to constructing an 
entirely new plant. 

The existing structure is in such bad condition, that it would be difficult and expensive to properly repair 